
 

 

 

 
 

 IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Prepared by: 
Wastewater Engineering Section 

Water Quality Bureau 
Environmental Services Division 

Iowa Department of Natural Resources 
Month, 2024 



EO10 draft v.3        IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

2 

TABLE OF CONTENTS 

TABLE OF CONTENTS 2 
DEFINITIONS AND ABBREVIATIONS 5 
CHAPTER 1: PROJECT SUBMITTALS 7 

1.1 GENERAL 7 
1.2  EXEMPTIONS FROM A PERMIT 7 
1.3 ENGINEERING SERVICES 8 
1.4 CONSTRUCTION PERMIT APPLICATION 8 
1.5 ENGINEERING REPORTS AND FACILITIES PLANS 9 
1.6 CONSTRUCTION PLANS 15 
1.7 CONSTRUCTION SPECIFICATIONS 16 
1.8 REVISIONS TO APPROVED PLANS AND SPECIFICATIONS (ADDENDA AND CHANGE ORDERS) 18 
[...]
available, a determination will be made on a case-by-case basis on whether they are to be classified as 
standard density or high density media. 

8A.7.2 Accessibility 
Access shall be provided for the repair or replacement of the media or shafts or entire RBC units. If the use of 
portable hoisting equipment for unit removal or replacement is proposed, the arrangement shall be such that 
the portable hoisting equipment can be located directly adjacent to any unit to be removed. 

8A.7.3 Enclosures 
8A.7.3.1 RBCs shall be covered to protect the biological growth from cold temperatures and to prevent excessive 

loss of heat from the wastewater. 
8A.7.3.2 If individual enclosures are used, they shall be constructed of a suitable corrosion resistant material. 

Windows or simple louvered mechanisms which can be opened in the summer and closed in the winter shall 
be installed to provide adequate ventilation. Enclosures shall be adequately insulated to minimize heat loss. 

8A.7.3.3 Nonmetallic enclosures shall be firmly reinforced with corrosion resistant metal at points of 
attachment, movement and wear, including windows, ventilation ports, doors, access hatches, and/or base 
flanges where attached to foundations. All hardware for windows, ports, doors, access hatches, and base 
flanges shall be of corrosion resistant metal; plastic is not acceptable. 

8A.7.3.4 All enclosures shall provide for media inspection and shaft removal capabilities. If drive mechanisms 
and bearings are within the enclosures, properly sized and located access openings shall be provided for 
maintenance and repair. 

8A.7.3.5 If multiple RBCs are to be housed in a permanent structure or building, provision shall be made for 
complete removal of the roof over each unit to allow for unit replacement, or other suitable means shall be 
provided for replacement of entire units without dismantling permanent portions of the building. The 
provisions of Section 8A.7.2 shall apply. 

8A.7.3.6 Consideration should be given to the requirements for heating and ventilation to control excess 
condensation and provide sufficient oxygen under both summer and winter conditions. Motors, control 
centers, lighting, electrical gear, and ventilation equipment should be adequately designed to withstand 
possible temperatures. 

8A.7.4 Design Considerations 
8A.7.4.1 Dewatering - Separate dewatering capabilities shall be provided for each tank, with the flow being 

returned to the plant for adequate treatment. 
8A.7.4.2 Rotation - Variable speed capability should be considered for all mechanical drive units to improve 

overall plant performance. Provisions shall be made on mechanical drive units for sustained periods of 
reverse rotation (three to four days) in order to shear excess biomass without damaging the RBC units or 
associated equipment. This shall include the provision of anchored radial support arms for the drives for 
reverse rotation. 

8A.7.4.3 Staging 
1. Each RBC facility shall include at least two parallel trains with a minimum of two stages per train. 
2. For smaller facilities, staging may be provided by installing baffles in the tank. The baffles shall be 

removable and shall be constructed to prevent solids deposition within the tank. 
3. Standard density media shall be used in the first two stages of an RBC train. 

8A.7.4.4 Weight Measurement - All units shall be equipped with suitable means for measuring the total weight 
of the shaft, media, and biofilm at any time. 

8A.7.4.5 Flow Control - RBC design shall incorporate adequate flow control devices to ensure that: 
1. Flow is evenly divided among all trains in the system and flow to each train can be measured 



EO10 draft v.3        IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

73 

individually; 
2. Flow is evenly distributed to prevent short-circuiting in each tank; and 
3. Solids are kept in suspension in flow splitter boxes. 

8A.7.4.6 Other Design Requirements 
1. Wastewater temperatures shall be accounted for during design, as available data indicate that organic 

removal and nitrification rates diminish at wastewater temperatures below 55 degrees F. 
2. RBCs shall be designed to maintain a positive DO level in all stages. 
3. Means for removing excess biofilm growth shall be provided, such as air stripping or chemical additives 

(in addition to reverse rotation on mechanical drive units). 
8A.7.4.7 Other Design Recommendations 

1. Periodic high organic loadings may require supplemental aeration in the first stage. 
2. An evaluation of flow equalization vs. additional RBC media surface area is recommended when 

consistently low ammonia nitrogen levels are required in the effluent. 
3. Consideration should be given to providing: 

a. Power factor correction for all RBC mechanical and air drive systems; 
b. High efficiency motors and drive equipment; and  
c. Sampling points at the influent and effluent end of each RBC unit. 

8A.7.5 Flexibility 
The following operational and control strategies should be considered to provide adequate flexibility in process 
control: 

● Variable rotational speeds; 
● Positively controlled alternate flow distribution systems, such as step feed; 
● Positive air flow metering and control to each shaft when air drive units are used; and 
● Recirculation of secondary clarifier effluent.  

8A.7.6 Organic Load 
The maximum loading on any stage having standard density media shall not exceed 3 lbs/day/1,000 ft2 of 
soluble BOD5. Loading shall not exceed 2.0 lbs/day/1,000 ft2 of soluble BOD5 for any high density media unit. 

8A.7.7 Design for Nitrification 
Effluent concentrations of ammonia nitrogen from an RBC process designed for nitrification are affected by 
diurnal load variations. Therefore, it may be necessary to increase the design surface area proportional to the 
ammonia nitrogen diurnal peaking rates to meet effluent limitations. Alternatively, flow equalization sufficient 
to ensure process performance may be provided to meet effluent limitations. 
  



EO10 draft v.3        IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

74 

CHAPTER 8B: ACTIVATED SLUDGE BIOLOGICAL TREATMENT  
 

8B.1 APPLICABILITY AND SCOPE 
This chapter is applicable to the construction, installation, or modification of any disposal system required to obtain a 
construction permit from the department under Iowa Code section 455B.183 and rule 567—60.2(455B). 
 
8B.2 PROCESS SELECTION 

8B.2.1 Applicability 
The activated sludge process and its various modifications may be used to treat wastewater amenable to 
biological treatment. 

8B.2.2 Operational Requirements 
The activated sludge process requires close attention and competent operating supervision. Facilities and 
appurtenances for routine control and testing, including suitable laboratory apparatus, shall be provided at all 
activated sludge plants. 

8B.2.3 Specific Process Selection 
The activated sludge process and its modifications may be employed to accomplish varied degrees of removal of 
suspended solids and reduction of carbonaceous and nitrogenous oxygen demand. Choice of the most 
applicable process will be influenced by the proposed plant size, type of waste to be treated, treatability of 
waste, degree and consistency of treatment required, and local factors. All designs shall provide for flexibility in 
operation. All plants over 1 MGD at AWW flow should be designed to be operable in more than one mode. 
Seasonal organic loadings and significant wet weather flow increases are factors that affect mode of operation. 

 
8B.3 PRETREATMENT 
When primary settling tanks are not used, effective removal or exclusion of grit, debris, and excessive oil or grease, and 
comminution or screening of solids shall be accomplished prior to the activated sludge process. Where primary settling 
is used, it may be desirable to discharge raw wastewater directly to the aeration tanks to facilitate plant startup and 
initial operation. 
 
8B.4 AERATION 

8B.4.1 Design Basis 
In addition to the requirements of IWFDS Chapter 1, the design basis for an activated sludge process shall be 
prepared by an engineer and included in the engineering report or facilities plan or submitted under separate 
cover for review and approval. The design basis shall include a discussion of all of the following: 

● All design parameters used in sizing the activated sludge treatment facilities; 
● Mode of operation, including discussion of process flexibility; 
● Influent wastewater characteristics and flows, including the ADW, AWW, MWW, and PHWW flows; 
● Wastewater temperature range, including estimates of temperature losses through the treatment plant 

and subsequent effect on removal efficiencies; 
● Pretreatment of the waste; 
● Effects of variable hydraulic and organic loadings applied to the aeration basins and secondary clarifiers, 

particularly variations resulting from infiltration/inflow to the system; 
● Anticipated MLSS concentration to be maintained in the aeration basin; 
● Aeration time; 
● Oxygen transfer and mixing requirements at the ADW, AWW, and MWW flows; 
● Sludge recirculation and wasting (ranges and average values), including proposed method of control and 

anticipated typical operating mode; and 
● Design calculations for oxygen requirements, blower or aerator capacity, aeration basin and clarifier 

sizing, clarifier solids loading, and treatment efficiency. 



EO10 draft v.3        IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

75 

8B.4.2 Capacities and Permissible Loadings 
8B.4.2.1 Aeration tank size shall be determined by full scale experience, pilot plant studies, and/or rational 

calculations based on food to microorganism ratio, solids retention time, and MLSS levels. Other factors, 
such as treatment plant size, diurnal load variations, and degree of treatment required shall also be 
considered. 

8B.4.2.2 Table 1 represents typical design parameters for domestic wastewater. Design parameters differing 
from those in Table 1 shall reference actual operating plants or pilot plant studies. Table 1 applies to plants 
receiving peak to average diurnal organic load ratios ranging from approximately 2:1 to 4:1. The department 
may approve organic loading rates that exceed those specified in Table 1 if flow equalization is provided to 
reduce the diurnal peak organic load. 

8B.4.2.3 The single stage of a two stage activated sludge system designed to remove ammonia shall maintain 
adequate alkalinity concentrations and a pH level between 7.2 and 8.4. Chemical feed equipment shall be 
provided if necessary. Flow equalization shall be considered where necessary to limit TKN peaks resulting 
from industrial wastes. For two stage systems, CBOD5 concentration to the second stage should be limited 
to 20 - 50 mg/L. A bypass around the first stage shall be provided to allow discharge of raw or primary 
settled wastewater to the second stage aeration tank as needed for process control. 

8B.4.2.4 Due to the dilute nature of some design load concentrations, a minimum hydraulic detention time may 
be required to ensure that the colloidal, finely suspended, and dissolved organics are adsorbed by the 
activated sludge. The minimum hydraulic detention time shall be based on the AWW flow plus the return 
sludge flow and shall not be less than 60 minutes. 

8B.4.3 Aeration Tanks 
8B.4.3.1 Multiple Units - Multiple units shall be provided in accordance with IWFDS Chapter 4. Tanks shall be 

designed so that each tank may be dewatered and operated independently. 
 

Table 1: Typical Aeration Tank Loadings and Design Parameters 

Process 
Solids 

Retention* 
Time-Days 

Maximum Aeration 
Rank Organic Loading* 
lbs BOD5/100 ft3/day 

F/M Ratio*  
lbs BOD5/lbs 
MLVSS/day 

MLSS mg/L 

Step Aeration, Complete mix and Conventional 6-15 40 0.2-0.5 1,000-3,000 

Contract Stabilization 6-15**** 50**** 0.2-0.6**** 1,000-3,000 

Extended Aeration 20-30 15 .05-0.1 3,000-5,000 

Combined Carbon Oxidation- Nitrification 15-25 15 .08-.16 2,000-5,000 

Carbonaceous Stage of Separate Stage Nitrification 3-10 70 0.3-0.8 1,000-2,500 

Nitrification Stage of Separate Stage Nitrification 15-25 10** .05-.20*** 1,000-3,000 

*Maximum - 30 day BOD5 loading 
**lbs NH3-N/1,000 ft3/day 
***lbs NH3-N/lbs MLVSS/day 
****Total aeration capacity includes both contact and reaeration capacities. 

 
8B.4.3.2 Tank Geometry - Tank dimensions shall not inhibit effective mixing or utilization of air. Liquid depths 

should not be less than 10 ft or more than 30 ft. The shape of the tank and the installation of aeration 
equipment shall provide for positive control of short-circuiting through the tank. 

8B.4.3.3 Freeboard and Froth Control - All aeration tanks shall have a minimum freeboard of 18 inches. Suitable 
water spray systems or other approved means of froth and foam control shall be provided if excessive 
foaming is anticipated. Otherwise, provisions for future installation of froth or foam control should be 
considered. 

8B.4.3.4 Inlet and Outlet Control - Inlets and outlets for each aeration tank unit shall be suitably equipped with 
valves, gates, stop plates, weirs, or other devices to permit balancing, proportioning, and splitting of the 
flow to and from any unit, and to maintain reasonably constant liquid level. The hydraulic elements of the 



EO10 draft v.3        IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

76 

system shall permit the peak hydraulic load to be carried with any single aeration tank out of service. This 
shall be done in accordance with IWFDS Subsection 4.4.9.3. 

8B.4.3.5 Conduits - Channels and pipes carrying liquids with solids in suspension shall be designed to maintain 
self-cleansing velocities or shall be agitated to keep such solids in suspension at all design rates of flow. 
Provisions should be made to drain segments of channels when not in use. 

8B.4.3.6 Winter Protection - Protection against freezing shall be considered to ensure continuity of operation 
and performance in cold weather. Maximum utilization of earthen bank insulation should be considered to 
minimize heat losses. 

8B.4.4 Aeration Equipment 
8B.4.4.1 General 

1. Aeration requirements depend upon mixing energy, BOD5 and nitrogen loading, degree of treatment, 
oxygen uptake rate, MLSS concentration, and sludge age. Aeration equipment shall be capable of 
maintaining a DO concentration of 2.0 mg/L in the aeration tanks at all times. Energy transfer shall be 
sufficient to maintain the mixed liquor solids in suspension.  

2. In the absence of experimentally determined values, the design oxygen requirements for all activated 
sludge processes (with the exception of the extended aeration process) shall be 1.1 lbs oxygen/lb 
BOD5/day at the MWW flow, plus 50% of the difference between the MWW flow and four-hour peak 
above that rate applied to the aeration tanks. For the extended aeration process, the design oxygen 
requirements shall be 1.8 lbs oxygen/lb peak 12-hour BOD5.  

3. For nitrification, the oxygen requirement for oxidizing ammonia must be added to the above 
requirement for CBOD5 removal. The nitrogenous oxygen demand (NOD) shall be 4.6 times the daily TKN 
content of the influent at MWW flow. 

4. Additional oxygen shall be supplied to meet the oxygen demands due to recycle flows, including, but not 
limited to, anaerobic digester supernatant, belt press filtrate, and elutriates. 

5. Careful consideration should be given to maximizing oxygen utilization per unit power input. Unless flow 
equalization is provided, consideration should be given to designing the aeration system to match the 
diurnal organic load variations while economizing power input. 

8B.4.4.2 Diffused Air System 
1. Design calculations for diffused air systems shall consider: 

a. Tank depth; 
b. Alpha factor of wastes (considering aeration device characteristics and tank geometry); 
c. Beta factor of waste; 
d. Certified aeration device transfer efficiency; 
e. Minimum aeration tank DO concentrations; 